SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N0919I

Lowest Channel / 3SCO Broadband

Lowest Channel / 3SC9 Broadband
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Rangelow | Rangeup | RBW | Frequenc | PpowerAbs |  Atimit | Rangelow | Rangeup | RBW | Frequenc | Powerabs |  Avimit |
1.559 GHz 1.610 GHz 1.000 MH2 1.57806 GHz -51.68 dém -11.68 d& 1.559 GHz 1.610 GHz 1.000 MH2 1.56519 GHz -51.88 dém -11.88 d8
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Middle Channel / 3SCO Broadband

Middle Channel / 3SC9 Broadband
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Rangelow | Rangeup | RBW | Frequenc | PpowerAbs |  Atimit | Rangelow | Rangeup | RBW | Frequenc | Powerabs |  Avimit |
1.559 GHz 1.610 GHz 1.000 MHz 1.58549 GHz -51.77 dém -11.77 d8 1.559 GH2 1.610 GHz 1.000 MHz 1.57262 GHz -51.75 dém -11.75 d8
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Highest Channel / 3SCO Broadband

Highest Channel / 3SC9 Broadband
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Rangelow | Rangeup | RBW 1 Frequency | Ppowerabs | ALimit Rangelow | Rangeup | 1 Frequenc | powerabs | ALimit |
1.550 GHz 1.610 GHz 1,000 MHz 1.60876 GHz 1.550 GHz 1.610 GHz 1,000 MHz 1.56618 GHz -51.94 dBm -11.94 dB
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SPORTON LAB.

Lowest Channel / 6SCO Broadband Lowest Channel / 6SC6 Broadband
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Spectrum
Ref Level 0.00 dm__Offset 12.02 dB Mode Sweep Ref Level 0.00 dm__Offset 12.02 dB Mode Sweep
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Rangelow | Rangeup | RBW | Frequenc | PowerAbs |  Atimit | Rangelow | Rangeup | RBW | Frequenc | Powerabs |  Avimit |
1.559 GHz 1.610 GHz 1.000 MH2 1.56469 GHz -52.03 dém -12,03 d8 1.559 GHz 1.610 GHz 1.000 MH2 1.59935 GHz -51.90 dém -11.90 d&
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Middle Channel / 6SCO Broadband Middle Channel / 6SC6 Broadband
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Rangelow | Rangeup | RBW | Frequenc | PpowerAbs |  Atimit | Rangelow | Rangeup | RBW | Frequenc | Powerabs |  Avimit |
1.559 GH2 1.610 GHz 1.000 MHz 1.57311 GHz -51.81 dém -11.81 d8 1.559 GH2 1.610 GHz 1.000 MHz 1.58797 GHz -51.98 dém -11.98 d8
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Highest Channel / 6SCO Broadband Highest Channel / 6SC6 Broadband
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Rangelow | Rangeup | RB! 1 Frequency | Ppowerabs | ALimit | Rangelow | Rangeup | RBW 1 Frequency | Ppowerabs | ALimit |
1.550 GHz 1.610 GHz 1,000 MHz 1.59539 GHz -51.90 dam -11.90 & 1.550 GHz 1.610 GHz 1,000 MHz 1.60678 GHz -51.89 dam -11.89 d&
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SPORTON LAB.

Lowest Channel / 12SCO0 Broadband

Spectrum :
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Middle Channel / 12SCO0 Broadband
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Highest Channel / 12SCO0 Broadband
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Lowest Channel / 1SCO Discrete

Lowest Channel / 1SC11 Discrete

Spectrum

Spectrum
Ref Level 0.00 dém  Offset 12.02 dB Mode Sweep Ref Level 0.00 dém  Offset 12.02 dB Mode Sweep
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Rangelow | Rangeup | RBW | Frequenc | PpowerAbs |  Atimit | Rangelow | Rangeup | RBW | Frequenc | Powerabs |  Avimit |
1.559 GHz 1.610 GHz 30.000 kHz 1.59325 GHz -58.71 dém -8.71 dB 1.559 GHz 1.610 GHz 30.000 kHz 1.56033 GHz -58.26 dém -8.26 dB
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Middle Channel / 1SCO Discrete

Middle Channel / 1SC11 Discrete
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Rangelow | Rangeup | RBW | Frequenc | PpowerAbs |  Atimit | Rangelow | Rangeup | RBW | Frequenc | Powerabs |  Avimit |
1.559 GHz 1.610 GHz 30.000 kHz 1.59334 GHz -58.53 dém -8.53 dB 1.559 GH2 1.610 GHz 30.000 kHz 1.57467 GHz -58.86 dém -8.86 dB
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Highest Channel / 1SCO Discrete

Highest Channel / 1SC11 Discrete
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Rangelow | Rangeup | RBW 1 Frequency | powerabs | ALimit | Rangelow | Rangeup | RBW 1 Frequenc | powerabs | ALimit |
1.555 GHz 1.610 GHz 30.000 kHz 1.56705 GHz -58.51 dam -8.51dB 1.550 GHz 1.610 GHz 30.000 kHz 1.60459 GHz -58.79 dBm -8.79 dB
| Measuring... TTITITE ) 4 L | Measuring... =||=iﬁ 4

TEL: 886-3-327-3456
FAX: 886-3-328-4978

Page Number 1 A1-33 of 37



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N0919I

Lowest Channel / 3SCO Discrete

Lowest Channel / 3SC9 Discrete

Spectrum o= Spectrum
Ref Level 0.00 dém  Offset 12.02 dB Mode Sweep Ref Level 0.00 dém  Offset 12.02 dB Mode Sweep
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Rangelow | Rangeup | RBW | Frequenc | PpowerAbs |  Atimit | Rangelow | Rangeup | RBW | Frequenc | Powerabs |  Avimit |
1.559 GHz 1.610 GHz 30.000 kHz 1.60360 GHz -58.35 dém -8.35 dB 1.559 GHz 1.610 GHz 30.000 kHz 1.60300 GHz -58.59 dém -8.59 dB
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1.559 GH2 1.610 GHz 30.000 kHz 1.60012 GHz -58.58 dém -8.58 dB 1.559 GH2 1.610 GHz 30.000 kHz 1.58594 GHz -58.60 dém -8.60 dB
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Highest Channel / 3SCO0 Discrete

Highest Channel / 3SC9 Discrete
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Rangelow | Rangeup | 1 Frequenc | powerabs | ALimit | Rangelow | Rangeup | RBW 1 Frequency | powerabs | ALimit |
1.555 GHz 1.610 GHz 30.000 kHz 1.60603 GHz -58.72 dBm -8.72 dB 1.550 GHz 1.610 GHz 30.000 kHz 1.57739 GHz -58.86 dam -8.86 dB
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Lowest Channel / 6SCO Discrete

Lowest Channel / 6SC6 Discrete
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Rangelow | Rangeup | RBW | Frequenc | PowerAbs |  Atimit | Rangelow | Rangeup | RBW | Frequenc | Powerabs |  Avimit |
1.559 GHz 1.610 GHz 30.000 kHz 1.57062 GHz -58.28 dém -8.28 dB 1.559 GHz 1.610 GHz 30.000 kHz 1.58873 GHz -58.67 dém -8.67 dB
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Rangelow | Rangeup | RBW | Frequenc PowerAbs | Auimit | Rangelow | Rangeup | RBW | Frequenc | Powerabs |  Atimit |
1.559 GHz 1.610 GHz 30.000 kHz 1.58396 GHz -58.36 dém -8.36 dB 1.559 GH2 1.610 GHz 30.000 kHz 1.60306 GHz -58.80 dém -8.80 dB
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Rangelow | Rangeup | 1 Frequenc | powerabs | ALimit | Rangelow | Rangeup | RBW 1 Frequenc | powerabs | ALimit |
1.555 GHz 1.610 GHz 30.000 kHz 1.58813 GHz -58.91 dBm -8.91 dB 1.555 GHz 1.610 GHz 30.000 kHz 1.60243 GHz -58.62 dBm -8.62 dB
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Lowest Channel / 12SCO Discrete
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Middle Channel / 12SCO Discrete
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Highest Channel / 12SCO Discrete
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Frequency Stability

Test Conditions Band 23(QPSK) / Middle Channel Limit
SCS 15kHz 10ppm
Temperature Voltage -

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0020
40 Normal Voltage 0.0046
30 Normal Voltage 0.0006
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0020
0 Normal Voltage 0.0018

-10 Normal Voltage 0.0005 PASS
-20 Normal Voltage 0.0007
-30 Normal Voltage 0.0035
20 Maximum Voltage 0.0033
20 Normal Voltage 0.0000
20 Battery End Point 0.0020

Note:
1. Normal Voltage = 3.9V. ; Battery End Point (BEP) = 3.6V. ; Maximum Voltage = 4.5V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Band 255
Conducted Output Power (Average power) and EIRP
Band 255 SCS 3.75kHz
Test Conducted EIRP
Frequency SC Size I(Ddogvn(]a; éoxar;rt]e(r:jnBai) I;dogvrﬁ; Result
(iln73) BPSK | QPSK BPSK QPSK
1626.6 1SCO 23.93 24.04 -3.90 20.03 20.14
' 1SC47 2411 24.08 -3.90 20.21 20.18
1SCO0 23.91 23.77 -3.90 20.01 19.87
16435 1SC47 23.85 23.83 -3.90 19.95 19.93 PASS
1660.4 1SCO0 24.08 24.05 -3.90 20.18 20.15
1SC47 24.06 23.91 -3.90 20.16 20.01
Limit Power < 40dBW (Max)
Band 255 SCS 15kHz
Conducted EIRP
Uz . Power Antenna Power
Frequency SC Size (dBm) Gain (dBi) (dBm) Result
) BPSK | QPSK BPSK QPSK
1SCO 24.13 24.17 -3.90 20.23 20.27
1SC11 24.12 24.05 -3.90 20.22 20.15
3SC0 - 24.21 -3.90 - 20.31
1626.6 3SC9 - 24.23 -3.90 - 20.33
6SCO - 23.88 -3.90 - 19.98
6SC6 - 23.90 -3.90 - 20.00
12SC0 - 22.89 -3.90 - 18.99
1SCO0 24.10 23.97 -3.90 20.20 20.07
1SC11 23.99 23.97 -3.90 20.09 20.07
3SCO0 - 24.05 -3.90 - 20.15
1643.5 3SC9 - 24.00 -3.90 - 20.10 PASS
6SCO - 23.74 -3.90 - 19.84
6SC6 - 23.80 -3.90 - 19.90
12SC0 - 22.83 -3.90 - 18.93
1SCO0 24.03 24.15 -3.90 20.13 20.25
1SC11 24.15 24.09 -3.90 20.25 20.19
3SCO0 - 24.22 -3.90 - 20.32
1660.4 3SC9 - 24.18 -3.90 - 20.28
6SCO - 24.01 -3.90 - 20.11
6SC6 - 23.91 -3.90 - 20.01
12SC0 - 22.93 -3.90 - 19.03
[ Limit | Power < 40dBW (Max)
TEL: 886-3-327-3456 Page Number 1 A2-1 of 37
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Occupied Bandwidth

Mode Band 255 : 99%0BW/(kHz)
SCS 15kHz
Mod. QPSK
SC Size 12SCO0
Lowest CH 185.21
Middle CH 183.42
Highest CH 182.82
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Band 255 SCS 15kHz

Lowest Channel / 12SC0 / QPSK

Spectrum
Ref Level 30.00 dom  Offset 12.60 db w RBW 3 kHz
o ALt 30 dB  SWT 6.7 ms & VBW 10 Mode Sweep
(@ 17k Max
ML) 26.25 dBm)|
255 1.626900000 GHz
2«0 occ Bw 185.214785215 kHz]
10 di -
0d T
10d -
iz
o \\_(\/
20 o
LY
40
S0 d
-60
CF 1.6266 GHz 1001 pts Span 600.0 kHz
Marker
Type | Ref | Tre | Y-value |__Function | Function Result |
M1 1 -26.25 dém
T1 1 -0.55 dam Occ Bw 185.214785215 kHz
T2 1 2.04 d8m
)i ] Measuring... 4 )
Spectrum \""‘r‘?]
Ref Level 30.00 dm _ Offset 12.60 db w RBW 3 kHz
o At 3008 SWT 6.7 ms @ VBW 10kHz Mode Sweep
@ 1Pk Max
ML) 26.66 dBm|
o 1.643800000 GHz
20 Occ Bw 183.416583417 kHz|
di At Aon )
10 A RATEE T v
¢ ¥
od
7 T
N A
i FYAL v
10 Al A |
T M,
v A r
40
S0
-60
CF 1.6435 GHz 1001 pts Span 600.0 kHz
Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
M1 1 1.6438 GHz -26.66 dém
T1 1 1643410689 GH 1.48 dam Occ Bw 1683.416583417 kHz
T2 1 1.643594106 GHz 2.61 dém
L jt | Measuring..  WARRRAAED W6 )

Highest Channel / 12SCO0 / QPSK

Spectrum

Ref Level 30.00 dom

Offset 12.60 dB w RBW 3 kHz

j» Att 30 dB  SWT 6.7 ms @ VBW 10 kHz Mode Sweep
@ 1Pk Max
Mi[1] 26.83 dBm|
Z 1.660700000 GHz|
2 Occ Bw 182.817182817 kHz]
d At |
10 T A (R A
od
-10 d
20 e
ror WAV R
 rom g AP\
-40
-50
-60
CF 1.6604 GHz 1001 pts Span 600.0 kHz
Marker
Type | Ref | Trc | X-value |___Y-value | Function | Function Result |
M1 1 1.6607 GHz -26.83 dBm
T1 1 1.660311289 GI 2.73 dém Occ Bw 182.817182817 kHz
T2 1 1.660494106 GH2 2.62 dém
T
L JU ) Measuring...  §i n we 4

TEL: 886-3-327-3456
FAX: 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N0919I

Conducted Emissions Mask

B255 L CH 1626.6 MHz

SCS Modulation | SC config Measured Value | Measured Value | Verified Value Limit Alimit Result
(kHz) (dBm /3 kHz) | (dBm/4kHz) | (dBm /4 kHz) |[(dBm /4 kHz)| (dB)
3.75 BPSK 1SCO -10.94 -9.69 - -1.40 -8.29 | Pass
3.75 BPSK 1SC47 -8.40 -7.15 - -1.56 -5.59 | Pass
3.75 QPSK 1SCO -10.54 -9.29 - -1.51 -7.78 | Pass
3.75 QPSK 1SC47 -8.16 -6.91 - -1.49 -5.42 | Pass
15 BPSK 1SCO -4.63 -3.38 - -1.44 -1.94 | Pass
15 BPSK 1SC11 -3.31 -2.06 - -1.20 -0.86 | Pass
15 QPSK 1SCO -4.29 -3.04 - -1.23 -1.81 | Pass
15 QPSK 1SC11 -3.36 -2.11 - -1.36 -0.75 | Pass
15 QPSK 3SC0 -9.49 -8.24 - -1.31 -6.93 | Pass
15 QPSK 3SC9 -6.01 -4.76 - -1.27 -3.49 | Pass
15 QPSK 6SCO -12.61 -11.36 - -1.77 -9.59 | Pass
15 QPSK 6SC6 -11.00 -9.75 - -1.73 -8.02 | Pass
15 QPSK 12SC0 -13.96 -12.71 - -2.73 -9.98 | Pass
B255 M CH 1643.5 MHz
| Mocutatin | sc conrg | Meseured else| Messured aue) erfiod el | | | Resu
3.75 BPSK 1SCO0 -10.75 -9.50 - -1.33 -8.17 | Pass
3.75 BPSK 1SC47 -8.46 -7.21 - -1.41 -5.80 | Pass
3.75 QPSK 1SCO0 -10.37 -9.12 - -1.36 -7.76 | Pass
3.75 QPSK 1SC47 -7.62 -6.37 - -1.45 -4.92 | Pass
15 BPSK 1SCO0 -4.36 -3.11 - -1.28 -1.83 | Pass
15 BPSK 1SC11 -3.28 -2.03 - -1.40 -0.63 | Pass
15 QPSK 1SCO -3.82 -2.57 - -1.37 -1.20 | Pass
15 QPSK 1SC11 -3.34 -2.09 - -1.49 -0.60 | Pass
15 QPSK 3SCo -8.60 -7.35 - -1.33 -6.02 | Pass
15 QPSK 3SC9 -6.28 -5.03 - -1.22 -3.81 | Pass
15 QPSK 6SCO -11.23 -9.98 - -1.74 -8.24 | Pass
15 QPSK 6SC6 -10.78 -9.53 - -1.84 -7.69 | Pass
15 QPSK 12SCO -15.29 -14.04 - -2.87 -11.17 | Pass
TEL: 886-3-327-3456 Page Number 1 A2-4 of 37
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ssamonias. FCC RADIO TEST REPORT Report No. : FG4N0919I

B255 H CH 1660.4 MHz

SCS Modulation | SC config Measured Value | Measured Value | Verified Value Limit Alimit Result
(kHz) (dBm /3 kHz) | (dBm/4kHz) | (dBm /4 kHz) |(dBm /4 kHz)| (dB)
3.75 BPSK 1SCO -10.92 -9.67 - -1.31 -8.36 | Pass
3.75 BPSK 1SC47 -71.74 -6.49 - -1.47 -5.02 | Pass
3.75 QPSK 1SCO -10.54 -9.29 - -1.44 -7.85 | Pass
3.75 QPSK 1SC47 -7.79 -6.54 - -1.39 -5.15 | Pass
15 BPSK 1SCO -4.65 -3.40 - -1.43 -1.97 | Pass
15 BPSK 1SC11 -3.27 -2.02 - -1.48 -0.54 | Pass
15 QPSK 1SCO -4.55 -3.30 - -1.49 -1.81 | Pass
15 QPSK 1SC11 -3.02 -1.77 - -1.30 -0.47 | Pass
15 QPSK 3SCO -8.39 -7.14 - -1.08 -6.06 | Pass
15 QPSK 3SC9 -6.19 -4.94 - -1.09 -3.85 | Pass
15 QPSK 6SCO -10.78 -9.53 - -1.65 -7.88 | Pass
15 QPSK 6SC6 -11.05 -9.80 - -1.60 -8.20 | Pass
15 QPSK 12SCO0 -14.69 -13.44 - -2.66 -10.78 | Pass
Remark: The above results of RBW 3kHz should be added a factor of 10log(4kHz/3kHz) = 1.25dB.
If the result of the Mask method with factor fails, then the Channel Power method will be used.
TEL: 886-3-327-3456 Page Number : A2-5 of 37
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG4N0919I

Band 255 SCS 3.75kHz

Lowest Channel / 1SCO / BPSK

Lowest Channel / 1SC0 / BPSK - CP

Spectrum o
Ref Level 30,00 dém  Offset 13.65 dB Mode Sweep
SGL Count 100/100
@ 17m AvgPwr
Limit ¢heck PABS ‘
20 dBH2AM
10 di
0 dam I — 4..‘
10 df ; -
20 di f
{ \
30 1 )
/
-40
5 AN y’d’{ Yol | A
e iparre et i e R P W Y
60 d
CF 1.6266 GHz. 1334 pts Span 2.0 MHz
[spectrum Emission Mask Standard: None
Tx Power 23.60 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
RangeLow | Rangeup | RBW | _Frequency | PowerAbs | PowerRel |  aLimit
-1.000 MHz | -575.000 k2 3.000 kHZ 1.62600 GHZ ~47.85 dBm 348508
575,000 kHz | -230.000 kHz 3.000 kHz 1,62626 GHz -41.37 dam -29.97d8
-230.000 kHz | -115.000 kHz 3.000 khz 162648 GHz -10.94 d8m
115.000 kHz 230.000 kHz 3.000 kHz 1.62677 GHz -41.02 d8m
230.000 kHz | 575.000 kHz 3.000 kHz 1.62687 GHz -41.34 dém
575.000 khz 1.000 MH2 3.000 kHz 162722 GHz 5141 dam
i
L JU J Ready 4

N/A

Middle Channel / 1SCO / BPSK

Middle Channel / 1SC0 / BPSK - CP

Spectrum
Ref Level 30,00 dém  Offset 13.65 dB Mode Sweep
SGL Count 100/100
@ 17m AvgPwr
Limit Gheck
20 dBH2AM
10 di
0
-10d T 1
204
-30
40 di
50 !
Wl WA Oy R T Y
60 di
CF 1.6435 GHz 1334 pts Span 2.0 MHz
Emission Mask Standard: None
Tx Power 23.67 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
RangeLow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |
-1.000 MHz | __-575.000 k2 3.000 kHZ 1.64290 GHz ~46.64 dBm 70.3108
575,000 kHz | -230.000 kHz 3.000 kHz 1,64316 GHz 42,25 dBm 65.92dB
-230.000 kHz | -115.000 kHz 3.000 khz 1.64338 GHz -10.75 d8m -34.42 dB.
115.000 kHz | 230.000 kHz 3.000 kHz 1.64367 GHz -41.28 d8m 64.95d8
230.000 kHz | 575.000 kHz 3.000 kHz 1.64393 GHz -46.15 dBm 69.62 dB. -34.82d8
575.000 khz 1.000 MH2 3.000 kHz 164414 GHz 5101 dam 74.68 dB 38.01d8
———
-
L JU J Ready 4

N/A

Highest Channel / 1SCO / BPSK

Highest Channel / 1SCO/ BPSK - CP

Spectrum
Ref Level 30.00 dem  Offset 13.65 dB Mode Sweep
SGL Count 100/100
@ 1Rm AvgPwr
Limit ¢heck PABS ‘
20 dBm24
10 ‘Il
|
0 - _7
-10d - \ -
20 d . "
/ \
-30 / \
40 d |
"
ol |
e | W«.— A A
R Ry b ettt eatt]
60
GF 1.6604 GHz 1334 pts Span 2.0 MHz
Spectrum Emission Mask Standard: None
Tx Power 23.69 dBm Tx Bandwidth 230.000 kHz RBW  3.000 kHz
Rangelow | Rangeup | RBW. | _Frequency | PowerAbs | PowerRel | aLimit
-1.000 MHz | -575.000 kHz 3.000 kHz 1.65980 GHz -46.79 dBm 70.48 dB 33.79.d8
-575.000 kHz | -230.000 kHz 3,000 kHz 1.66006 GHz -42.11 dBm 65.80 de. -30.80 d8
-230.000 kHz | -115.000 kHz 3.000 kHz 1.66028 GHz 10.92 dem -34.61 de -9.61d8
115.000 kHz | 230.000 kHz 3.000 kHz 1.66057 GHz -41.80 dam 65.45 de -40.49 d8
230.000 kHz | 575.000 kHz 3.000 kHz 1.66083 GHz -45.93 dém 69,61 di 346148
575.000 kHz 1.000 MHz 3.000 kHz 166102 GHz -49.45 dBm -73.14 de 36.45 d8
EE———
)il R
L JL J eady Z

N/A

TEL: 886-3-327-3456
FAX: 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG4N0919I

Band 255 SCS 3.75kHz

Lowest Channel / 1SC47 / BPSK

Lowest Channel / 1SC47 /| BPSK-CP

Spectrum o
Ref Level 30,00 dém  Offset 13.65 dB Mode Sweep
SGL Count 100/100
@ 17m AvgPwr
Limit ¢heck PABS
20 dBH2AM
10 di
; — ]
10 df ; r -
=nd ] T
/ \
-30 i +
“ -’ i
5 A L S iy, ,ﬂh ) O
ey j PO B =y L T
60 o
CF 1.6266 GHz. 1334 pts Span 2.0 MHz
[spectrum Emission Mask Standard: None
Tx Power 23.44 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
RangeLow | Rangeup | RBW | _Frequency | PowerAbs | PowerRel |  aLimit
-1.000 MHz | -575.000 k2 3.000 kHZ 1.62508 GHz ~52.35 dBm -75.60 0B 39.25d8
575,000 kHz | -230.000 kHz 3.000 kHz 162633 GHz -41.55 dBm 64908 -29.99d8
-230.000 kHz | -115.000 kHz 3.000 khz 162643 GHz -41.42 d8m 54.86 dB. 39.86 d8
115.000 kHz 230.000 kHz 3.000 kHz 1.62672 GHz -8.40 d8m -31.84 dB -6.84 d8
230.000 kHz | 575.000 kHz 3.000 kHz 1.62683 GHz -41.31 dém 64.75dB 29.75d8
575.000 khz 1.000 MH2 3.000 kHz 162721 GHz 46.08 dam 59.52 dB -33.08 d8
i
L JU J Ready

N/A

Middle Channel / 1SC47 / BPSK

Middle Channel / 1SC47 /| BPSK-CP

Spectrum

Ref Level 30.00 d8m  Offset 13.65 dB Mode Sweep
SGL Count 100/100
@1Rm AvgPwr

Limit Gheck PABS
20 dBH2AM
10 di
0 -
-10d r .
204
-30
40 di t
{‘su ) e .
WA FUSR P o L
60 d
CF 1.6435 GHz 1334 pts Span 2.0 MHz
Emission Mask Standard: None
Tx Power 23.58 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Range Low | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-1.000 MHz | __-575.000 k2 3.000 kHZ 1.64252 GHZ ~45,61 dBm 59.30 B 32,8108
575,000 kHz | -230.000 kHz 3.000 kHz 1,64324 GHz -45.98 dam 69.56 dB. -34.56 d8
-230.000 kHz | -115.000 kHz 3.000 khz 164333 GHz -41.70 dsm 55.29.dB. -40.29 d8
115.000 kHz | 230.000 kHz 3.000 kHz 1.64362 GHz -8.46 d8m 32.05d8 -7.05 d8
230.000 kHz | 575.000 kHz 3.000 kHz 1.64385 GHz ~41.45 dBm 65.03dB -30.03 d8
575.000 khz 1.000 MH2 3.000 kHz 164410 GHz 46.27 dam 33.27 d8
)i
L JU J Ready 4

N/A

Highest Channel / 1SC47 / BPSK

Highest Channel / 1SC47 /| BPSK-CP

Spectrum
Ref Level 30.00 dem  Offset 13.65 dB Mode Sweep
SGL Count 100/100
@ 1Rm AvgPwr
Limit §heck PARS
20 dBm24
10
0 —
‘ 1 I
g
20 d L
/ \
-30 / \
40 di i' N
- . 1 |
S IR 1 P, i e S r— X e
60
GF 1.6604 GHz 1334 pts Span 2.0 MHz
Spectrum Emission Mask Standard: None
Tx Power 23.53 dBm Tx Bandwidth 230.000 kHz RBW  3.000 kHz
Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel | aLimit
-1.000 MHz | -575.000 kHz 3.000 kHz 1.65978 GHz -50.08 dBm 7361 de -37.08 d8
-575.000 kHz | -230.000 kHz 3,000 kHz 1.65398 GHz -47.76 dem 7128 de -36.28.d8
-230.000 kHz | -115.000 kHz 3.000 kHz 1.66024 GHz -42.11 d8m 65.64 dB 40,54 d8
115.000 kHz | 230.000 kHz 3.000 kHz 1.66052 GHz -7.74 dBm 3127 de -6.27 dB
230.000 kHz | 575.000 kHz 3.000 kHz 1.66075 GHz -41.28 dém 64.81 di -29.81d8
575.000 kHz 1.000 MHz 3.000 kHz 1.66100 GHz -45.37 d8m 68.90 dB 32.37 d8
EE———
)il R
[ )i ] cady  WANNANAND W6 7

N/A

TEL: 886-3-327-3456
FAX: 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N0919I

Band 255 SCS 3.75kHz

Lowest Channel / 1SCO / QPSK

Lowest Channel / 1SC0O / QPSK - CP

Spectrum

=)

Ref Level 30,00 dém  Offset 13.65 dB Mode Sweep
SGL Count 100/100
@ 17m AvgPwr
Limit ¢heck
20 dBH2AM
10 di
0
-10d ; -
20 d
30d
-40 /
50 A A A N A
= A T -
e e R ST T BTy
0 d
CF 1.6266 GHz. 1334 pts Span 2.0 MHz
fspectrum Emission Mask Standard: None
Tx Power 23.50 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
RangeLow | Rangeup | RBW | _Frequency | PowerAbs | PowerRel | aLimit |
-1.000 MHz | -575.000 k2 3.000 kHZ 1.62509 GHz ~47.34 dBm 70.64 0B
575,000 kHz | -230.000 kHz 3.000 kHz 1,62636 GHz -41.21 d8m $4.71d8
-230.000 kHz | -115.000 kHz 3.000 khz 162648 GHz -10.54 d8m -34.03d8
115.000 kHz 230.000 kHz 3.000 kHz 1.62677 GHz -39.80 dB8m -63.29 dB
230.000 kHz | 575.000 kHz 3.000 kHz 1.62686 GHz ~42.09 dém 65.56 dB.
575.000 khz 1.000 MH2 3.000 kHz 162722 GHz 5187 dam -75.37 8 38.87 d8
—
b T
L JU J Ready [ N e 4
Spectrum
Ref Level 30,00 dém  Offset 13.65 dB Mode Sweep
SGL Count 100/100
@ 17m AvgPwr
Limit Gheck PARS ‘
20 dBH2AM
1
10 4
\
0 ] it s
\ |
-10d e / v T
E 7oy .
20 di / '
/ \
-30 \
40 d |
WWal ] N/A
S0 iFs L ] - A
— ¥
& | P W e PR A
“60 d
CF 1.6435 GHz 1334 pts Span 2.0 MHz
Emission Mask Standard: None
Tx Power 23.64 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-1.000 MHz | __-575.000 k2 3.000 kHZ 1.64290 GHz ~47.17 dBm 70.81 0B 75
575,000 kHz | -230.000 kHz 3,000 kHz 1,64327 GHz -41.21 dBm 64.85d8 S d8
-230.000 kHz | -115.000 kHz 3.000 khz 1.64338 GHz -10.37 d8m -34.01 dé 9.01 d&
115.000 kHz | 230.000 kHz 3.000 kHz 1.64367 GHz -41.56 dBm 65.104d8 -40.19d8
230.000 kHz | 575.000 kHz 3.000 kHz 1.64393 GHz ~45.81 dBm 69.45dB -34.45d8
575.000 khz 1.000 MH2 3.000 kHz 164411 GHz 52 34 dam -75.97 d 39.34 d8
—
m T
L JU ] Ready [T N e 4

Highest Channel / 1SCO / QPSK

Highest Channel / 1SC0 / QPSK - CP

SGL Count 100/
@ 1Rm AvgPwr

Ref Level 30.00 dgm

Spectrum

100

Offset 13.65 d& Mode Sweep

20 dBm24

Limit heck

ot LW
Lk

o st

X
A s juaislod

CF 1.6604 GHz

1334 pts

Span 2.0 MHz

fSpectrum Emissi

ion Mask

Standard: None

Tx Power 23.57 dBm Tx Bandwidth 230.000 kHz RBW  3.000 kHz

Rangelow | Rangeup | RBW. | _Frequency | PowerAbs | PowerRel | aLimit |
-1.000 MHz | -575.000 kHz 3.000 kHz 1.65980 GHz -46.31 dem 69.88 dB 333148
-575.000 kHz | -230.000 kHz 3,000 kHz 1.66017 GHz -42,06 dém 65.62 de 3062 d8
-230.000 kHz | -115.000 kHz 3.000 kHz 1.66028 GHz 10.54 dem -34.10 dé. 0.de
115.000 kHz | 230.000 kHz 3.000 kHz 1.66057 GHz -41.41d8m 6498 de 3 dB
230.000 kHz | 575.000 kHz 3.000 kHz 1.66083 GHz -45.92 d8m 69.49 di. 34,49 d8
575.000 kHz 1.000 MHz 3.000 kHz 166101 GHz 51.04 d8m -74.61 d8 38.04 d8

)i J Ready

N/A

TEL: 886-3-327-3456
FAX: 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG4N0919I

Band 255 SCS 3.75kHz

Lowest Channel / 1SC47 / QPSK

Lowest Channel / 1SC47 /| QPSK-CP

Spectrum o
Ref Level 30,00 dém  Offset 13.65 dB Mode Sweep
SGL Count 100/100
@ 17m AvgPwr
Limit ¢heck PABS ‘ ‘
20 dBH2AM {
10 di
I
1L
0 — =
— [T
10 di r > 7 T
20 di -
30d / \
|_ad 2
-40 T
I ‘LJ v \“\\ \l\ L A
50 . o Ao
e aand G TR
“e0 d
CF 1.6266 GHz. 1334 pts Span 2.0 MHz
fspectrum Emission Mask Standard: None
Tx Power 23.51 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
RangeLow | Rangeup | RBW | _Frequency | PowerAbs | PowerRel |  aLimit
-1.000 MHz | -575.000 k2 3.000 kHZ 1.62509 GHz ~52.06 dBm -75.56 0B E
575,000 kHz | -230.000 kHz 3.000 kHz 1,62633 GHz -40.95 dBm
-230.000 kHz | -115.000 kHz 3.000 khz 162643 GHz -41.50 d8m
115.000 kHz 230.000 kHz 3.000 kHz 1.62672 GHz -8.16 d8m
230.000 kHz | 575.000 kHz 3.000 kHz 1.62683 GHz -40.91 dém .
575.000 khz 1.000 MH2 3.000 kHz 162721 GHz 4568 dam 59.19 3268 d8
i ) Ready ™
L L J %

N/A

Middle Channel / 1SC47 / QPSK

Middle Channel / 1SC47 / QPSK-CP

Spectrum

Ref Level 30.00 d8m  Offset 13.65 dB Mode Sweep
SGL Count 100/100
@1Rm AvgPwr

Limit Gheck PAES
20 dBA20M
10d
; Il |
oa = T
20 di
/ \
\
-30 / -
d {peed N
-40 /
I ) R Ml N/A
50 == e ooy
4 Y S ST
60 di
CF 1.6435 GHz 1334 pts Span 2.0 MHz
Emission Mask Standard: None
Tx Power 23.55 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
RangeLlow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit
-1.000 MHz |__-575.000 kHz 3.000 kHz 1.64252 GHz -45.85 dam 59.40 dB.
-575.000 kHz | -230.000 kHz 3,000 kHz 1.64323 GHz -46.49 dém 04.dB
-230.000 kHz | -115.000 kHz 3.000 kHz 1.64333 GHz -41.80 d8m 3508
115.000 kHz | 230.000 kHz 3.000 1.64362 GHz -7.62 dém 31.17de
230.000 kHz | 575.000 kHz 3.000 1.64373 GHz -39.73 dém 6326 dB
575.000 kHz 1.000 MHz 3.000 k 164410 GHz 46.14 dam 69 dB
il )\
L JU J Ready g 4
Spectrum
Ref Level 30.00 dem  Offset 13.65 dB Mode Sweep
SGL Count 100/100
@ 1Rm AvgPwr
Limit Gheck ‘
20 dBm24 W
10
T
0 — He—
; [] ANl
10 ; 4 —t
\
20 di /
/ \
-30 4 Y
o
40 d 1
7 N
T Sl N/A
L e R T
60
GF 1.6604 GHz 1334 pts Span 2.0 MHz
Spectrum Emission Mask Standard: None
Tx Power 23.61 dBm Tx Bandwidth 230.000 kHz RBW  3.000 kHz
Rangelow | Rangeup | RBW. | _Frequency | PowerAbs | PowerRel | aLimit
~1.000 MHZ '5.000 kHz 3.000 kHz 1.65978 GHz -50.09 dBm -37.09 d8
-575.000 kHz 0.000 kHz 3,000 1.65398 GHz -46.50 dBm -35.11d8
-230.000 kHz | -115.000 kHz 3.000 k 1.66024 GHz -42.37 dém 40,98 d8
115.000 kHz | 230.000 kHz 3.000 1.66052 GHz -7.79 dBm -6.40 dB
230.000 kHz | 575.000 kHz 3,000 kHz 1.66063 GHz -40.48 dém 29,09 d8
575.000 kHz 1.000 MHz 3,000 kHz 1.66100 GHz -45.51 dsm 32.51d8
i \ Y
L JL J eady Z

TEL: 886-3-327-3456
FAX: 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG4N0919I

Band 255 SCS 15kHz

Lowest Channel / 1SCO / BPSK

Lowest Channel / 1SC0 / BPSK - CP

Spectrum o
Ref Level 30.00 dem  Offset 13.65 b Mode Sweep
SGL Count 100/100
Rm AvgPwr
Limit §heck PABS ‘ ‘
20 dBAH20M
'
f\
10 df +
Al
0 ]g ff 1]] — ‘
3 1
10 ; B -
20 d J!. i
L
-30 IJ
§ ™A
-40 7 7
e o S A
bttt b e T Y
60 di
CF 1.6266 GHz 1334 pts Span 2.0 MHz
Spectrum Emission Mask Standard: None
Tx Power 23.56 dBm Tx Bandwidth 230.000 kHz RBW  3.000 kHz
Range Low | Rangeup | RBW. | |__PowerAbs | PowerRel |  aLimit
-1.000 MHz |__-575.000 kHz 3.000 kHz ~48.93 dBm 350348
-575.000 kHz | -230.000 kHz 3.000 kHz -39.93 dém -28.50 d8
-230.000 kHz | -115.000 kHz 3.000 kHz -4.63 d8m
115.000 kHz | 230.000 kHz 3.000 kHz -43.77 dam 42,
230.000 kHz | 575.000 kHz 3.000 kHz 1.62685 GHz -45.81 dém 3438 d8
575.000 kHz 1.000 MHz 3.000 kHz 162718 GHz 51.90 dam -75.46 dB. 38.90 d8
—
m T
L )i ] Ready L] N e 74

N/A

Middle Channel / 1SCO0 / BPSK

Middle Channel / 1SC0 / BPSK - CP

Spectrum o=
Ref Level 30,00 dBm  Offset 13.65 dB Mode Sweep
SGL Count 100/100
@ 1Rm AvgPwr
Limit ¢heck PABS ‘ ‘
20 dBH2AM
)
1
10d “ 1
[
W
p Tl 11
i i1,
T Tl T
20d [
J [
-30d f -
] Y
-40 R LT
P X
80 Lt ¥\
PRI s et R pe SRR BV
60 d
CF 1.6435 GHz. 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: None
Tx Power 23.72 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
RangeLow | Rangeup | RBW | __Frequency | PowerAbs | PowerRel |  aLimit |
-1.000 MHz | -575.000 k2 3.000 kHZ 1.64290 GHz ~48.49 dBm 72.2108
575,000 kMz | -230.000 kHz | 3.000 kHz 1.64326 GHz -39.41 dBm 63138
-230.000 kHz | -115.000kHz | 3.000 kHz 1.64338 GHz -4.36 d8m -28.08.d8
115.000 kHz 230.000 kHz 3.000 kHz 1.64367 GHz -43.63 dBm -67.35 dB
230.000 kHz | 575.000 kHz 3.000 kHz 1.64375 GHz -47.86 dBm 7156 dB
575.000 khz 1.000 MHz | 3.000 kHz 164408 GHz 52,12 dam -75.84 4
il Y
L JU J Ready L Ll y 4

N/A

Highest Channel / 1SCO / BPSK

Highest Channel / 1SCO / BPSK - CP

Spectrum o
Ref Level 30,00 dém  Offset 13.65 d8 Mode Swaep
SGL Count 100/100
@ 1Rm AvgPwr
Limit ¢heck PABS ‘
20 dBm24
10 di ‘/:
'l
o =
i
o [, [
]
20 di l i
g
-30 d
40d f‘ W, 2
T (AN
o S ) ;
™~ o~ o
i g s o o )
-60
CF 1.6604 GHz 1334 pts Span 2.0 MHz
fSpectrum Emission Mask Standard: None
% Power 23.57 dBm Tx Bandwidth 230.000 kHz RBW  3.000 kHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | aLimit
-1.000 MHz | -575.000 k2 3.000 kHz 1.65981 GHz ~47.95 dBm -71.52 dB -34.95d8
-575.000 kHz -230.000 kHz 3.000 kHz 1.66017 GHz -39.46 d8m 3 -28.03 d8
230.000 kHz | -115.000 kHz 3.000 kHz 1.66028 GHz 4.65 dBm -3.22d8
115000 kHz | 230.000 kiz 3.000 kHz 1.66057 GHz -43.26 dam 41.83d8
230.000 kHz | 575.000 kHz 3,000 khz 1.66083 GHz ~47.25 dém -35.81d8
575.000 khz 1.000 MH2 3.000 kHz 166098 GHz 51,60 d8m 38.60 d8
i T
L JL J Ready 4

N/A

TEL: 886-3-327-3456
FAX: 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG4N0919I

Band 255 SCS 15kHz
Lowest Channel / 1SC11 / BPSK

Lowest Channel / 1SC11 / BPSK-CP

Spectrum

=)

SGL Count 100/100
@1Rm AvgPwr

Ref Level 30.00 dBm  Offset 13.65 dB

Mode Sweep

Limit §heck PABS ‘ ‘
20 dBAH20M
¥
f
10d 1l
i
; Tl
104 . ¢ L.w :
ona i
Y
-30
e )
-40
] i, /
it = N/A
R BPRAES T b St R
60 di
CF 1.6266 GHz 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: None
Tx Power 23.81 dBm Tx Bandwidth 230.000 kHz RBW  3.000 kHz
Range Low | RangeuUp | RBW. | _Frequency | PowerAbs | PowerRel |  aLimit |
-1.000 MHz |__-575.000 kHz 3.000 kHz 162591 GHz 52,63 dam 76.43 d& 39.63d8
-575.000 kHz | -230.000 kHz 3.000 kHz 1.62635 GHz -45.40 dém 6921 de -3421d8
-230.000 kHz | -115.000 kHz 3.000 kHz 162643 GHz -42.32 d8m 66.12 dB 41.12 d8
115.000 kHz | 230.000 kHz 3.000 kHz 1.62672 GHz -3.31d8m 27.11de -2.11d8
230.000 kHz | 575.000 kHz 3.000 kHz 1.62684 GHz 41.25 dém 65.05 dé. -30.05 d8
575.000 kHz 1.000 MHz 3.000 kHz 162721 GHz 47.18 d8m -70.98 dB 34.18 d8
- - —
)i Ready [T]

Middle Channel / 1SC11 / BPSK

Middle Channel / 1SC11 / BPSK — CP

Spectrum
Ref Level 30,00 dBm  Offset 13.65 dB Mode Sweep
SGL Count 100/100
@ 1Rm AvgPwr
Limit ¢heck PABS ‘ ‘
20 dBH2AM
104 i\
[ ] — 1J7 ! - ‘
A
-10d T [i'! T
i ¢
Iy
30d y in
ol ““\
-40 A T /
. rt Ml N/A
ﬁ\—wu‘-w«—uuw‘\’*""‘ T e S
0 d
CF 1.6435 GHz. 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: None
Tx Power 23.59 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Range Low | Rangeup | RBW | ___Frequency | PowerAbs | PowerRel |  ALimit
-1.000 MHz | -575.000 k2 3.000 kHZ 164251 GHZ ~48.97 dBm -72.56 0B -35.97 08
575,000 kHz | -230.000 kHz 3.000 kHz 1.64326 GHz -47.60 dBm 71.19d8 9 ds
-230.000 kHz | -115.000 kHz 3.000 khz 1.64333 GHz -42.55 d8m 56.14 dB. 41.14 d8
115.000 kHz 230.000 kHz 3.000 kHz 1.64362 GHz -3.28 d8m df -1.88 d8
230.000 kHz | 575.000 kHz 3.000 kHz 1.64374 GHz -40.07 dém 63.67 dB -28.67.d8
575.000 khz 1.000 MH2 3.000 kHz 164410 GHz 4783 dam -71.42 8 34.93 d8
- v —
)i Ready [T

Highest Channel / 1SC11 / BPSK

Highest Channel / 1SC11 / BPSK-CP

Spectrum o
Ref Level 30,00 dém  Offset 13.65 d8 Mode Swaep
SGL Count 100/100
@ 1Rm AvgPwr
Limit ¢heck PA ‘
20 dBm24
f
10 di 1
o el j‘ |~__1
-10 di ]’ ‘ﬂ J‘lrl t
o [
i b
30 1 L
s o Iy
v i
- ok N/A
50 T o R
NS Wt o S S
-60
CF 1.6604 GHz 1334 pts Span 2.0 MHz
fSpectrum Emission Mask Standard: None
Tx Power 23.52 dBm Tx Bandwidth 230.000 kHz RBW  3.000 kHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  aLimit
-1.000 MHz | -575.000 k2 3.000 kHz 1.65982 GHz -51.87 dam -75.39d8 -38.87 d8
-575.000 kHz -230.000 3.000 kHz 1.65998 GHz 48,34 dBm -71.86 d& -36.86 d8
230.000 kHz | -115.000 3.000 kHz 1.66023 GHz 43,47 dBm 56.99 dB. 41,99 d8
115000 kHz | 230.000 kiz 3.000 kHz 1.66052 GHz -3.27 d8m -26.79d8 -1.79 d8
230.000 kHz | 575.000 kHz 3,000 khz 1.66064 GHz 39.94 d8m 63.46 dB 26,46 dB
575.000 khz 1.000 MH2 3.000 kHz 166100 GHz -47.23 d8m 0.75 dB 34.23 d8
—
i T
L I J Ready [ 4

TEL: 886-3-327-3456
FAX: 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG4N0919I

Band 255 SCS 15kHz

Lowest Channel / 1SCO / QPSK Lowest Channel / 1SC0O / QPSK - CP

Spectrum o
Ref Level 30.00 dem  Offset 13.65 b Mode Sweep
SGL Count 100/100
1Rm AvgPwr
Limit heck ‘
20 dBAH20M
10d
0 —
-10 di ; l T
-20d
=R Wi,
@ o W
; g Gy /
° Wl 1 N/A
B VL ey R T ol
60 di
CF 1.6266 GHz 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: None
T Power 23.77 dBm Tx Bandwidth 230.000 kHz RBW  3.000 kHz
Range Low | RangeuUp | RBW. | _Frequency | PowerAbs | PowerRel | aLimit |
-1.000 MHz |__-575.000 kHz 3.000 kHz 1.62600 GHz ~48.64 dBm 72.41 d8 356408
-575.000 kHz | -230.000 kHz 3.000 kHz 1.62636 GHz -35.91 dém 50,60 di -24.69.d8
-230.000 kHz | -115.000 kHz 3.000 kHz 1.62648 GHz -4.29 d8m -28.06 dB -3.06 d8
115.000 kHz | 230.000 kHz 3.000 kHz 1.62672 GHz -30.,52 dam $3.20de 38.29d8
230.000 kHz | 575.000 kHz 3.000 kHz 1.62685 GHz -44.61 dém 68.35 d& -33.39.d8
575.000 kHz 1.000 MHz 3.000 kHz 162718 GHz 52.02 d8m -75.79 dB 39.02 d8
)il )| Ready [| ] =
L JL J Z

Middle Channel / 1SC0O / QPSK Middle Channel / 1SC0 / QPSK - CP

Spectrum
Ref Level 30,00 dBm  Offset 13.65 dB Mode Sweep
SGL Count 100/100
R AvgPwr
Limit ¢heck PABS ‘ ‘
20 dBH2AM
i
10.di .
ni'l
p T 1
d i
10, T i T
20 d A J\
;Y
= i i
z (i
40 i iy
d £
v o : N/A
-0 o
Bighsigiim mr= M e e
60 d
CF 1.6435 GHz. 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: None
Tx Power 23.64 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Range Low | Rangeup | RBW | __Frequency | PowerAbs | PowerRel |  aLimit |
-1.000 MHz | -575.000 k2 3.000 kHZ 1.64290 GHz ~48.62 dBm 72.26 0B -35.62 08
575,000 kMz | -230.000 kHz | 3.000 kHz 1.64326 GHz -35.37 dem 59.01d8 -24.01d8
-230.000 kHz | -115.000kHz | 3.000 kHz 1.64338 GHz -3.62 dem -27.45d8 -2.45 d8
115.000 kHz 230.000 kHz 3.000 kHz 1.64362 GHz -41.72 dBm -65.36 dB -40.36 d8
230.000 kHz | 575.000 kHz 3.000 kHz 1.64375 GHz -46.52 dBm 7016 dB -35.16 d8
575.000 khz 1.000 MHz | 3.000 kHz 164408 GHz 52 20 dam -75.83 d8 39.20 d8
)il )| Ready [| ] =
L L J %

Highest Channel / 1SCO0 / QPSK Highest Channel / 1SCO / QPSK - CP

Spectrum
Ref Level 30.00 dem  Offset 13.65 d& Mode Sweep
SGL Count 100/100
@1Rm AvgPwr
Limit ¢heck PABS ‘
20 dBm24
104d
y 1
-10 di t
20 d
- m
30 Hr
40 di )
v * N/A
50
eI NPy R SN R
-60
GF 1.6604 GHz 1334 pts Span 2.0 MHz
Spectrum Emission Mask Standard: None
Power 23.51 dBm Tx Bandwidth 230.000 kHz RBW  3.000 kHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | aLimit
-1.000 MHz | -575.000 k2 3.000 kHz 165981 GHz ~48.47 dBm 71.98 dB -35.47 d8
-575.000 kHz -230.000 kHz 3.000 kHz 1.66016 GHz -35.93 d8m -59.45 dB -24.45 d8
230.000 kHz | -115.000 kHz 3.000 kHz 1.66028 GHz 4.55 dBm -28.06 dB. 6
115.000 kHz | 230.000 kHz 3.000 kHz 1.66058 GHz -43.47 dam 66.98 d8
230.000 kHz | 575.000 kHz 3,000 kHz 1.66083 GHz -46.94 dBm -70.45 d&.
575.000 kHz 1.000 MHz 3.000 kHz 1.66099 GHz 51.96 d8m -75.47.d8
i T
L JL J Ready 4

TEL: 886-3-327-3456 Page Number 1 A2-12 of 37
FAX: 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N0919I

Band 255 SCS 15kHz

Lowest Channel / 1SC11 / QPSK

Lowest Channel / 1SC11/ QPSK - CP

Spectrum
Ref Level 30.00 dem  Offset 13.65 b Mode Sweep
SGL Count 100/100
@ 1Rm AvgPwr
Limit heck PABS ‘ ‘
20 dBAH20M
10d
0 ];
-10 di 7 + T
-20d
-30
W
o
-40 por L
-0 - s
I PR S s o
"60 di
CF 1.6266 GHz 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: None
Tx Power 23.64 dBm Tx Bandwidth 230.000 kHz RBW  3.000 kHz
Range Low | | RBW. | _Frequency | PowerAbs | PowerRel | aLimit |
~1.000 MHZ 3.000 kHz 1.62602 GHz 52,31 dBm S dB 39
-575.000 kHz 3.000 kHz 1.62635 GHz -44.51 dém
-230.000 kHz 3.000 kHz 1.62648 GHz 39.49 d8m
115.000 kHz | 230.000 kHz 2 1.62672 GHz -3.36 d8m
230.000 kHz | 575.000 kHz 3.000 kHz 162683 GHz -33.77 dém
575.000 kHz 1.000 MHz 3.000 kHz 162721 GHz 47.15 d8m -70.79 dB 34.15 d8
bid )| Ready ™
L JL J Z

N/A

Middle Channel / 1SC11 / QPSK

Middle Channel / 1SC11 / QPSK - CP

Spectrum o=
Ref Level 30,00 dBm  Offset 13.65 dB Mode Sweep
SGL Count 100/100
@ 1Rm AvgPwr
Limit ¢heck PABS ‘ ‘
20 dBH2AM
10 di
0 —
-10d ; r n
-20 d
30d ;
i
A
-40 7
e pu
[ T Fom—— - e P
-60 d
CF 1.6435 GHz. 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: None
Tx Power 23.52 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Range Low | Rangeup | RBW | __Frequency | PowerAbs | PowerRel |  ALimit
-1.000 MHZ 5.000 kHz 3.000 kHZ 164251 GHZ ~49.42 dBm 72.93 0B ~36.42 08
575,000 kHz 0.000 kHz 3.000 kHz 1,64325 GHz -46.95 dBm -70.47 dB -35.47.d8
-230.000 kHz | -115.000 kHz 3.000 khz 1.64338 GHz -41.21 d8m 73.d8 39.73d8
115.000 kHz 230.000 kHz 3.000 kHz 1.64362 GHz -3.34 d8m 85 de -1.85d8
230.000 kHz | 575.000 kHz 3.000 kHz 1.64373 GHz -33.77 dém 28 dB 22.26d8
575.000 khz 1.000 MH2 3.000 kHz 164410 GHz 48.01 dam -71.53d8 3501 d8
—
il Y
L )i ] Ready  WMMANANND WG )

N/A

Highest Channel / 1SC11 / QPSK

Highest Channel / 1SC11 / QPSK - CP

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100
@ 1Rm AvgPwr

Offset 13.65 d&

Mode Sweep

Limit ¢heck
20 dBm24

B ,W’ "

-50
| Apnrand

-60

IR

e !

CF 1.6604 GHz

1334 pts

Span 2.0 MHz

fSpectrum Emission Mask
Tx Power 23.70 dBm

Standard: None
Tx Bandwidth 230.000 kHz

RBW  3.000 kHz

Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | aLimit
-1.000 MHz | -575.000 k2 3.000 kHz 1.65982 GHz ~51.68 dBm -75.38.d8 -38.68 d8
-575.000 kHz -230.000 kHz 3.000 kHz 1.66015 GHz -48.70 d8m B
230.000 kHz | -115.000 kHz 3.000 kHz 1.66028 GHz 43,49 dBm
115000 kHz | 230.000 kiz 3.000 kHz 1.66052 GHz -3.02 d8m
230.000 kHz | 575.000 kHz 3,000 kHz 1.66063 GHz -33.23 dém
575.000 kHz 1.000 MH2 3.000 khz 166100 GHz -46.71 d8m
1 | Ready
L L )

N/A

TEL: 886-3-327-3456
FAX: 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG4N0919I

Band 255 SCS 15kHz

Lowest Channel / 3SCO / QPSK

Lowest Channel / 3SC9 / QPSK

Spectrum 2 Spectrum Ea
Ref Level 30,00 dBm  Offset 16.68 dB Mode Sweep Ref Level 30.00 dBm  Offset 16.68 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgPwr @ 1Rm AvgPwr
Limit Ghe PAFS Limit Gheck PARS
20 dBH2AM 20 dBR2AA0
10d r“ i 10d
0 1 =i o
A J
-10d g Tl 1 -10d T 1
20 d ll;“ 20 d
-30 df e -30
-40 B, -40
0 S S0  — -
Rl e RO T | e  Earre—
-60 df -60 df
CF 1.6266 GHz 1334 pts Span 2.0 MHz CF 1.6266 GHz. 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: None [Spectrum Emission Mask Standard: None
Tx Power 23.69 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz Tx Power 23.73 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Range Low | Rangeup | RBW. | _Frequency | PowerAbs | PowerRel |  aALimit RangeLlow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit
-1.000 MHz -575.000 kHz 3.000 kHz 1.62602 GHz -48.76 d8m -35.76 d8 -1.000 MHz -575.000 kHz 3.000 kHz 1.62602 GHz -50.26 dBm -73.99 dB -37.26 d8
575,000 kMz | -230.000 kHz 3.000 kHz 1.62636 GHz -33.67 dem 22.57.d8 575,000 kHz | -230.000 kHz 3.000 kHz 162636 GHz -44,38 dém 68.11 dB 33.11d8
-230.000 kHz | -115.000 kHz 3.000 khz 162648 GHz -9.49 dém .19 d8 -230.000 kHz | -115.000 kHz 3.000 khz 1.62648 GHz | 37.40 d8m 511348 36.13 d8
115.000 kHz 230.000 kHz 3.000 kHz 1.62672 GHz. -35.0S dB8m -33.75 d8 115.000 kHz 230.000 kHz 3.000 kHz 162672 GHz -6.01 dBm -29.74 dB -4.74 d8
230.000 kHz | 575.000 kHz 3.000 kHz 1.62683 GHz ~45.00 dém -33.69d8 230.000 kHz | 575.000 kHz 3.000 kHz 1.62684 GHz -33.34 dém 57.07 db 22.07d8
575.000 khz 1.000 MH2 3.000 kHz 162723 GHz -50.93 dam -37.93 d8 575.000 kHz 1.000 MHz 3.000 kHz 162720 GHz -48.32 dam -72.05 dB -35.32 d8
—
] Ready 7 Ready [TTTTITIT

Middle Channel / 3SC0O / QPSK

Middle Channel / 3SC9 / QPSK

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 16.68 db

Mode Sweep

Spectrum

Ref Level 30.00 dém
SGL Count 100/100

Offset 16.68 d

Mode Sweep

CF 1.6435 GHz

1334 pts

Span 2.0 MHz

@ 1Rm AvgPwr @ 1Rm AvgPwr
Limit Gheck PAFS Limit Gheck PARS
20 dBm 24 20 dBH2AA0
10.di {M’i 10 di
0 b — 0
i [ rh | i |
0. T T T =10 T T
20d ‘V\ 20 d
a0 ‘,\k -30
-40 df ﬂ"ﬁ -40
30 T e e " ;50 T T,
ot aan I S e e 1 R YT
60 60

CF 1.6435 GHz

1334 pts

Span 2.0 MHz

[Spectrum Emission Mask

Standard: None

[Spectrum Emission Mask

Standard: None

Tx Power 23.66 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz Tx Power 23.78 dBm Tx Bandwidth 230.000 kHz RBW  3.000 kHz
Range Low | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit RangeLow | Rangeup | RBW |  Frequency | PowerAbs | PowerRel |  ALimit
-1.000 MHz -575.000 kHz 3.000 kHz 1.64292 GHz -49.26 d8m -72.93 dB -36.26 d8 -1.000 MHz -575.000 kHz 3,000 kHz 1.64291 GHz -51.00 d8m -74.78 dB -38.00 d8
575,000 kHz | -230.000 kHz 3.000 kHz 1.64326 GHz -34.40 dBm 58.07 dB. -23.07.d8 575,000 kHz | -230.000 kHz 3.000 kHz 164326 GHz -45.67 dém 69.45 db 34.45d8
-230.000 kHz | -115.000 kHz 3.000 khz 1.64338 GHz .60 d8m -32.27.d8 7.27 d8 -230.000 kHz | -115.000 kHz 3.000 khz 164337 GHz | 38.35 dam 62.13d8 37.13d8
115.000 kHz 230.000 kHz 3.000 kHz 1.64362 GHz. -35.40 d8m -59.07 de -34.07 d8 115.000 kHz 230.000 kHz 3.000 kHz 164362 GHz -6.28 dBm -30.06 dB -5.06 d8
230.000 kHz | 575.000 kHz 3.000 kHz 1.64373 GHz -46.06 dém 69.72 di 347248 230.000 kHz | §75.000 kHz 3.000 kHz 1.64373 GHz
575.000 khz 1.000 MH2 3.000 kHz 164412 GHz -50.93 dam -74.50 -37.93 d8 575.000 kHz 1.000 MH2 3.000 kHz 164408 GHz
—
B, Ready [T ] 4 b,

Highest Channel / 3SC0 / QPSK

Highest Channel / 3SC9 / QPSK

Spectrum Spectrum
Ref Level 30,00 d8m  Offset 16.68 d8 Mode Sweep Ref Level 30.00 d@m  Offset 16.68 d& Mode Sweep
SGL Count 1007100 SGL Count 1007100
@1Rm AvgPwr @1Rm AvgPwr
Limit §heck PAES Limit §heck PARS
20 dBm24 20 dBm24U
10 ""’R 10 ’(\“.\
0 0 .
) 1 [ FALI
-10d vl -10d { ‘IAI
N R
20 d -20 di
N N,
-30 \ 30 ’Mﬁ_
-40 df -40 di
ol W
ol Mg e e O
Bk ey P — S woemrr ey e
-60 -60
GF 1.6604 GHz 1334 pts Span 2.0 MHz GF 1.6604 GHz 1334 pts Span 2.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 23.92 dBm Tx Bandwidth 230.000 kHz RBW  3.000 kHz Tx Power 23.91 dBm Tx Bandwidth 230.000 kHz RBW  3.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | aLimit Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | aLimit
-1.000 MHz | -575.000 k2 3.000 kHz 1.65982 GHz ~48.46 dam 72.37 dB . -1,000 MHz | -575.000 k2 3,000 kHz 1,65981 GHz -50.03 dam 73.94 4B -37.03d8
-575.000 kHz -230.000 kHz 3.000 kHz 1.66016 GHz -36.01 d8m -59.92 dB -575.000 kHz -230.000 kHz 3.000 kHz 1.66015 GHz -46.42 dBm
-230.000 kHz | -115.000 kHz 3.000 kHz 1.66028 GHz -8.39 dém -32.31d8 -230.000 kHz | -115.000 kHz 3.000 kHz 1.66027 GHz 39.06 dém
115,000 khz 3.000 kHz 1.66052 GHz -36.68 dam 50.60 B 115000 kHz | 230.000 kHz 3.000 kHz 1,66052 GHz -6.19 d8m
230.000 kHz 2 3,000 kHz 1.66064 GHz ~44.62 dém 230.000 kHz | 575.000 kHz 3.000 kHz 1.66063 GHz -35.39 dém
575.000 khz 1.000 MHz 3.000 kHz 1.66098 GHz -50.21 d8m 575.000 kHz 1.000 MHz 3.000 kHz 1.66100 GHz -47.41 dam
J Ready P J Ready

TEL: 886-3-327-3456
FAX: 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG4N0919I

Band 255 SCS 15kHz

Lowest Channel / 6SCO / QPSK Lowest Channel / 6SC6 / QPSK

Spectrum 2 Spectrum Ea
Ref Level 30,00 dBm  Offset 19.64 dB Mode Sweep Ref Level 30.00 dBm  Offset 19.64 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgPwr @ 1Rm AvgPwr
Limit Ghe PAFS Limit Gheck PARS
20 dBH2AM 20 dBR2AA0
10d 10 di r4H'b\
0 0 ’
T T J‘h ]
20 d 20 d 4
-30d -30 ) niy
-40 -40 Mm
" )
=9, oy LR dbm 7 e
-60 df -60 df
CF 1.6266 GHz 1334 pts Span 2.0 MHz CF 1.6266 GHz. 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: None [Spectrum Emission Mask Standard: None
T Power 23.23 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz Tx Power 23.27 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Range Low | Rangeup | RBW. | _Frequency | PoweraAbs | PowerRel | RangeLow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit
-1.000 MHz -575.000 kHz 3.000 kHz 1.62599 GHz -46.80 dB8m -70.03 dB -1.000 MHz -575.000 kHz 3.000 kHz 1.62602 GHz -49.14 dBm -72.42 dB -36.14 d8
575,000 kMz | -230.000 kHz 3.000 kHz 1.62637 GHz 29,64 dBm 52.87.dB 575,000 kHz | -230.000 kHz 3.000 kHz 162637 GHz -35.77 dém -59.04 db 24.04d8
-230.000 kHz | -115.000 kHz 3.000 khz 162648 GHz -12.61 d8m -35.84 de -230.000 kHz | -115.000 kHz 3.000 khz 162648 GHz | -27.21 dém 50.48 db. 25.48 d8
115.000 kHz 230.000 kHz 3.000 kHz 1.62672 GHz. -29.42 dBm -52.65 d8 ! 115.000 kHz 230.000 kHz 3.000 kHz 162672 GHz -11.00 d8m -34.27 dB -9.27 d8
230.000 kHz | 575.000 kHz 3.000 kHz 1.62684 GHz -35.94 dém 59.17 dé -24.17.d8 230.000 kHz | 575.000 kHz 3.000 kHz 1.62684 GHz -29.79 dém -53.06 dB -18.06 d8
575.000 khz 1.000 MH2 3.000 kHz 162718 GHz -48.71 d8m -71.94 d8 -35.71d8 575.000 kHz 1.000 MHz 3.000 kHz 162719 GHz -47.23 dam -70.51 dB -34.23 d8
—
T Ready  WNNRNNNN 7 Ready  WNNNANAN

Middle Channel / 6SCO0O / QPSK

Middle Channel / 6SC6 / QPSK

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 19.64 db

Mode Sweep

Spectrum

Ref Level 30.00 dém
SGL Count 100/100

Offset 19.64 d

Mode Sweep

CF 1.6435 GHz

1334 pts

Span 2.0 MHz

@ 17m AvgPwr @ 17m AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
20 B0 20 aBH200
10.di 10 di
0 0 [
Ao Aol R
10 10 if
-20 df -20 db A
-30 -30 F /
40 d 4 -40
B sl o
EEUE: e (] 1-50.98m
-60 -60

CF 1.6435 GHz

1334 pts

Span 2.0 MHz

[Spectrum Emission Mask

Standard: None

[Spectrum Emission Mask

Standard: None

Tx Power 23.27 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz Tx Power 23.16 dBm Tx Bandwidth 230.000 kHz RBW  3.000 kHz

Range Low | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit RangeLow | Rangeup | RBW |  Frequency | PowerAbs | PowerRel |  ALimit
-1.000 MHz -575.000 kHz 3.000 kHz 1.64292 GHz -47.98 d8m -1.000 MHz -575.000 kHz 3,000 kHz 1.64289 GHz -49.83 d8m -73.00 dB -36.83 d8
575,000 kHz | -230.000 kHz 3.000 kHz 1.64327 GHz -30.50 dBm 575,000 kHz | -230.000 kHz 3.000 kHz 164327 GHz -36.56 dém 59.72 db 2472d8
-230.000 kHz | -115.000 kHz 3.000 khz 1.64338 GHz -11.23 d8m -230.000 kHz | -115.000 kHz 3.000 khz 164338 GHz | -20.34 dem 51.51de 26,51 d8
115.000 kHz 230.000 kHz 3.000 kHz 1.64363 GHz. -29.07 d8m 115.000 kHz 230.000 kHz 3.000 kHz 164362 GHz -10.78 d8m -33.94 dB -8.94 d8
230.000 kHz | 575.000 kHz 3.000 kHz 164374 GHz -35.43 dém 230.000 kHz | §75.000 kHz 3.000 kHz 1.64374 GHz -30.16 dém -53.32dB -18.32 d8
575.000 khz 1.000 MH2 3.000 kHz 164408 GHz -49.09 d8m -36.09 d8 575.000 kHz 1.000 MH2 3.000 kHz 164408 GHz 47.23 dam -70.39 B -34.23d8

J Ready e 4 Ready [T ]

Highest Channel / 6SCO0 / QPSK

Highest Channel / 6SC6 / QPSK

Spectrum

Ref Level 30.00 dgm
SGL Count 100/100

Offset 19.64 d&

Mode Sweep

Spectrum

Ref Level 30.00 dém
SGL Count 100/100

Offset 19.64 d

Mode Sweaep

@1Rm AvgPwr @1Rm AvgPwr
Limit §heck PAES Limit §heck PARS

20 dBm24 20 dBm24U

10 10

o o

-10 df r - -10 df r
20 d -20 di

30 -30

-40 df -40 di

e
250 dBm=w it 50
-60 -60

CF 1.6604 GHz

1334 pts

Span 2.0 MHz

CF 1.6604 GHz

1334 pts

Span 2.0 MHz

fSpectrum Emission Mask
Tx Power 23.35 dBm

Standard: None
Tx Bandwidth 230.000 kHz

RBW  3.000 kHz

Spectrum Emission Mask
Tx Power 23.40 dBm

Standard: None
T Bandwidth 230.000 kHz

RBW 3.000 kHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | aLimit Rangelow | RangeuUp | RBW | Frequency | PowerAbs | PowerRel | aLimit |
-1.000 MHz | -575.000 k2 3.000 kHz 1.65978 GHz ~48.43 dam 7177 d8 354348 -1,000 MHz | -575.000 k2 3,000 kHz 1.65973 GHz ~49.47 dam 72.67 dB -36.47 d8

-575.000 kHz -230.000 kHz 3.000 kHz 1.66017 GHz -28.58 d8m -51.93 dB -575.000 kHz -230.000 kHz 3.000 kHz 1.66016 GHz -38.95 d8m -62.35 dB

-230.000 kHz | -115.000 kHz 3.000 kHz 1.66028 GHz -10.78 d8m -34.13d8 -230.000 kHz | -115.000 kHz 3.000 kHz 1.66028 GHz -28.06 dém 514608

115,000 khz 3.000 kHz 1.66052 GHz -27.91 dam 115000 kHz | 230.000 kHz 3.000 kHz 1,66052 GHz -11.05 dam 34.45dB

230.000 kHz 2 3,000 kHz 1.66063 GHz -37.24 dém 230.000 kHz | 575.000 kHz 3.000 kHz 1.66065 GHz -30.23 dém 53.63dB

575.000 khz 1.000 MHz 3.000 kHz 166103 GHz -48.24 dBm 575.000 kHz 1.000 MHz 3.000 kHz 1.66099 GHz -47.36 dam 70.76 d8.

J Ready P J Ready

TEL: 886-3-327-3456
FAX: 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG4N0919I

Band 255 SCS 15kHz

Lowest Channel / 12SC0 / QPSK N/A

Spectrum 2
Ref Level 30.00 dem  Offset 22.62 db Mode Sweep
SGL Count 100/100
@ 1Rm AvgPwr
Limit §heck S ‘ ‘
20 dBH2AM
10d
U a Adaa
0 d8m |
—— =
i [ |
-10 T P T t
204 ! i §
¥ b ™
d )
-30
[ Pl
40 - (e J‘UU\M T
o Y. -
e T R Rt AT
60 di
CF 1.6266 GHz 1334 pts Span 2.0 MHz
fSpectrum Emission Mask Standard: None
Tx Power 22.27 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Range Up | RBW. | _Frequency | PoweraAbs | PowerRel |
-575.000 kHz 3.000 kHz 1.62590 GHz ~42.46 dBm 54.74d8
-230.000 kHz 3.000 kHz 1.62637 GHz 27.23dBm 43,50 dB.
-230.000 kHz | -115.000 kHz 3.000 khz 162648 GHz -15.19 d8m -37.46 de
115.000 kHz | 230.000 kHz 3.000 kHz 1.62672 GHz -13.96 dam 3623 de
230.000 kHz | 575.000 kHz 3.000 kHz 1.62683 GHz -26.38 dém -50.66 d&.
575.000 khz 1.000 MH2 3.000 kHz 162718 GHz 40.28 d8m 52.55 dB
—
JU Ready

Middle Channel / 12SC0 / QPSK N/A

Spectrum 2

Ref Level 30,00 dBm  Offset 22.62 dB Mode Sweep
SGL Count 100/100
@ 1Rm AvgPwr
Limit ¢heck PABS ‘ ‘
20 dBf20
10 di
P 'ﬂwl
0 — H—
i [ L1
T ﬂ[l 1 t
20 d VI\
5 A b
b ¥ Ly
40 _— Mo i, 9 -
AR Ry -
0 d
CF 1.6435 GHz 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: None
Power 22.13 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Range Up | RBW | __Frequency | PowerAbs | PowerRel |  ALimit
~575.000 kHz 3.000 kHZ 1.64286 GHZ ~41.73 dBm 53.85 0B -28.73 08
-230.000 kHz | 3,000 kHz 1.64327 GHz -26.40 dBm 48.53d8 -13.53d8
-115.000 kHz | 3.000 kHz 1.64338 GHz -16.02 d8m -38.15de 13.15d8
115.000 kHz 230.000 kHz 3.000 kHz 1.64362 GHz -15.29 dBm -37.42 dB 42 d8
230.000 kHz 575.000 kHz 3.000 kHz 1.64375 GHz -30.73 dém -52.86 dB -17.86 d8
575.000 kHz 1.000 MH2 | 3.000 kHz 164410 GHz 38,74 dom 50.87 dB 25.74 d8
aig " ——
L JL Ready 4

Highest Channel / 12SCO0 / QPSK

N/A

Spectrum

SGL Count 100/100
@ 1Rm AvgPwr

Ref Level 30.00 d8m  Offset 22,62 dg Mode Sweep

Limit ¢heck PABS J ‘
20 dBm24 l
10 di
: [ g
—— 1 oy
| !
3 Iy |
-10 T ﬂ" 1] T
d !
20 ‘f i
L0
-30
r Ao
J
i Tl ""]»._Am .
T
T b T
-60
CF 1.6604 GHz 1334 pts Span 2.0 MHz
fSpectrum Emission Mask Standard: None
% Power 22,34 dBm Tx Bandwidth 230.000 kHz RBW  3.000 kHz
Range Low | Range Up RBW | Frequency | PowerAbs PowerRel_|
-1.000 MHz | -575.000 k2 3.000 kHz 1.65982 GHz ~42.12 dam 54.46 08
-575.000 kHz -230.000 kHz 3.000 kHz 1.66016 GHz -30.52 d8m -52.86 d&
230.000 kHz | -115.000 kHz 3.000 kHz 1.66028 GHz 16.07 d8m -38.41 8
115000 kHz | 230.000 kiz 3.000 kHz 1.66052 GHz -14.60 dam 37.03d8
230.000 kHz | 575.000 kHz 3,000 kHz 1.66076 GHz -30.43 dém 52.77.dB
575.000 khz 1.000 MHz 3.000 kHz 166102 GHz -39.37 dsm 5171 d8 26.37 d8
e
-
L JL Ready 4

TEL: 886-3-327-3456
FAX: 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N0919I

Conducted Spurious Emission

Band 255 SCS 3.75kHz

west Channel / 1SCO / QPSK

Spectrum =)
Ref Level 20.00 dem  Offset 12.68 db Mode Sweep

SGL Count 30/30
(@1 ax

Limit §heck P
Line _§PURIOUS_} INE_ABS.| pA
0
S_LINE_ABS
30
T
40 di
vy v
L " A
oy eSS

W‘ L o Wb ond bl v

-60

70d

Start 30.0 MHz 11002 pts Stop 18.0 GHz

Spurious Emissions

Rangelow | Rangeup | RBW | Frequenc: | PpoweraAbs | ALimit |
1.626 GHz 100.000 kHz 1.62525 GHz -17.94 d8
18.000 GHz 100.000 kHz 1.62797 GHz -21.79 dB.
J Ready 74

Middle Channel / 1SCO0 / BPSK

Spectrum

Ref Level 20.00 dBm

Offset 12.68 d& Mode Sweep

SGL Count 30/30
(@1 ax
Limit §heck P,
Line _§PURIOUS_} INE_ABS.|
0
OUS_LINE_ABS
30
40 di
PR F YR P A—hmlm“‘_—“
kit o
60
70d
Start 30.0 MHz 11002 pts Stop 18.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequenc: | __Ppowerabs | ALimit |
1.643 GHz 100.000 kHz 1.64214 GHz -30.97 dém -17.97 dB
18.000 GHz 100.000 kHz 1.64487 GHz -34.26 d8m -21.26 dB.
), Ready [LCTTTETTN 4

Highest Channel / 1SCO / BPSK

Spectrum

(=)

Ref Level 20.00

dBm  Offset 12.68 dB Mode Sweep

SGL Count 30/30

heck
PURIC

Limit g

Line

HUS_LINE_ABS

10

OUS_LINE

ABS

e i

-60 d
70 df
Start 30.0 MHz 11002 pts Stop 18.0 GHz
Rangelow | Rangeup | RBW | Frequenc | _PowerAbs |  Atimit |
30.000 MHz 1,660 GHz 100.000 kHz 1.65004 GHz -31.26 dBm -18.26 dB
1.661 GHz 18.000 GHz 100.000 kHz 1.66177 GHz -30.40 dam -17.40 dB
- —
Read
J cady e 4

1 A2-17 of 37
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Emission limits for protection of aeronautical service

Band 255

Carrier off

=
Spectrum ‘”’J
Ref Level -10.00 dém _ Offset 1260 db Mode Sweep
i

$PURIOUS ) INE_ABS

-90 dBm—+

Start 1.559 GHz 105 pts

Stop 1.61 GHz
Spurious Emissions

Rangelow | Rangeup | RBW. | Frequency. |__Powerabs | Alimit
1.550 GHz 1.610 GH: 1.000 MHzZ 1.59664 GHz -72.75 dBm -22.75 dg

2ig ]
Y

| Measuring... @RRELLNED W6

TEL: 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N0919I

B255 L CH 1626.6MHz Broadband

Measured Measured
(igf) Modulation | SC Setting Cosgll:feted (C;‘EP) \E;EF; d BIFri;thHz) A(Iaig;it Test Result

(dBm/MHz) (dBm/MHz)
3.75 BPSK 1SCO -53.16 -3.90 -57.06 -40.00 -17.06 Pass
3.75 BPSK 1SC47 -53.55 -3.90 -57.45 -40.00 -17.45 Pass
3.75 QPSK 1SCO -53.01 -3.90 -56.91 -40.00 -16.91 Pass
3.75 QPSK 1SC47 -53.56 -3.90 -57.46 -40.00 -17.46 Pass
15 BPSK 1SCO0 -53.17 -3.90 -57.07 -40.00 -17.07 Pass
15 BPSK 1SC11 -53.27 -3.90 -57.17 -40.00 -17.17 Pass
15 QPSK 1SCo -53.05 -3.90 -56.95 -40.00 -16.95 Pass
15 QPSK 1SC11 -53.12 -3.90 -57.02 -40.00 -17.02 Pass
15 QPSK 3SCO0 -53.23 -3.90 -57.13 -40.00 -17.13 Pass
15 QPSK 3SC9 -53.46 -3.90 -57.36 -40.00 -17.36 Pass
15 QPSK 6SCO -53.09 -3.90 -56.99 -40.00 -16.99 Pass
15 QPSK 6SC6 -53.06 -3.90 -56.96 -40.00 -16.96 Pass
15 QPSK 12sCo -53.10 -3.90 -57.00 -40.00 -17.00 Pass

B255 M CH 1643.5MHz Broadband

Measured Measured

(ﬁ(H:?) Modulation | SC Setting Cosglt(:ed 8?3'3 \I/E;EJZ (d BIFri;thHz) A(Iaig)”t Test Result

(dBm/MHz) (dBm/MHz)
3.75 BPSK 1SCO -52.89 -3.90 -56.79 -40.00 -16.79 Pass
3.75 BPSK 1SC47 -52.98 -3.90 -56.88 -40.00 -16.88 Pass
3.75 QPSK 1SCO0 -53.50 -3.90 -57.40 -40.00 -17.40 Pass
3.75 QPSK 1SC47 -52.87 -3.90 -56.77 -40.00 -16.77 Pass
15 BPSK 1SCO0 -53.19 -3.90 -57.09 -40.00 -17.09 Pass
15 BPSK 1SC11 -53.38 -3.90 -57.28 -40.00 -17.28 Pass
15 QPSK 1SCO0 -53.32 -3.90 -57.22 -40.00 -17.22 Pass
15 QPSK 1SC11 -563.51 -3.90 -57.41 -40.00 -17.41 Pass
15 QPSK 3SCO0 -563.42 -3.90 -57.32 -40.00 -17.32 Pass
15 QPSK 3SC9 -53.42 -3.90 -57.32 -40.00 -17.32 Pass
15 QPSK 6SCO -53.24 -3.90 -57.14 -40.00 -17.14 Pass
15 QPSK 6SC6 -53.32 -3.90 -57.22 -40.00 -17.22 Pass
15 QPSK 12SCO -563.54 -3.90 -57.44 -40.00 -17.44 Pass

TEL: 886-3-327-3456 Page Number 1 A2-19 of 37
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N0919I

B255 H CH 1660.4MHz Broadband

Measured Measured
(ig% Modulation | SC Setting Co\r}glltcged 8?3!?) \I/E;lFEF; d BIFri;thHz) A(Iaig;it Test Result
(dBm/MHz) (dBm/MHz)
3.75 BPSK 1SCO -53.93 -3.90 -57.83 -40.00 -17.83 Pass
3.75 BPSK 1SC47 -53.89 -3.90 -57.79 -40.00 -17.79 Pass
3.75 QPSK 1SCO -53.75 -3.90 -57.65 -40.00 -17.65 Pass
3.75 QPSK 1SC47 -53.76 -3.90 -57.66 -40.00 -17.66 Pass
15 BPSK 1SCO -53.73 -3.90 -57.63 -40.00 -17.63 Pass
15 BPSK 1sC11 -53.80 -3.90 -57.70 -40.00 -17.70 Pass
15 QPSK 1SCO -53.54 -3.90 -57.44 -40.00 -17.44 Pass
15 QPSK 1sC11 -53.58 -3.90 -57.48 -40.00 -17.48 Pass
15 QPSK 3SCo -54.02 -3.90 -57.92 -40.00 -17.92 Pass
15 QPSK 3SC9 -53.81 -3.90 -57.71 -40.00 -17.71 Pass
15 QPSK 6SCO -53.54 -3.90 -57.44 -40.00 -17.44 Pass
15 QPSK 6SC6 -53.60 -3.90 -57.50 -40.00 -17.50 Pass
15 QPSK 12SCO0 -53.84 -3.90 -57.74 -40.00 -17.74 Pass

Remark: The max hold trace is used initially. If the result of the max hold trace fails, then the plot will be

zoomed in on the frequency with the worst signal, and the average trace will be used.

TEL: 886-3-327-3456
FAX: 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N0919I

B255 L CH 1626.6MHz Discrete

Measured Measured
(ﬁﬁf) Modulation | SC Setting Cocglt(:ed ((;%'3 \I/E‘—:IE,Z d Bl;riyktHz) A(Iaig;it Test Result
(dBm/30kHz) (dBm/30kHz)

3.75 BPSK 1SCO0 -59.35 -3.90 -63.25 -50.00 -13.25 Pass

3.75 BPSK 1SC47 -59.88 -3.90 -63.78 -50.00 -13.78 Pass

3.75 QPSK 1SCO0 -60.19 -3.90 -64.09 -50.00 -14.09 Pass

3.75 QPSK 1SC47 -59.94 -3.90 -63.84 -50.00 -13.84 Pass
15 BPSK 1Sco 59.69 -3.90 55.79 69.38 -13.59 Pass
15 BPSK 1SC11 -59.01 -3.90 -62.91 -50.00 -12.91 Pass
15 QPSK 1SCO0 -59.87 -3.90 -63.77 -50.00 -13.77 Pass
15 QPSK 1SC11 -59.91 -3.90 -63.81 -50.00 -13.81 Pass
15 QPSK 3SC0 -59.81 -3.90 -63.71 -50.00 -13.71 Pass
15 QPSK 3SC9 -59.84 -3.90 -63.74 -50.00 -13.74 Pass
15 QPSK 6SCO -60.05 -3.90 -63.95 -50.00 -13.95 Pass
15 QPSK 6SC6 -59.86 -3.90 -63.76 -50.00 -13.76 Pass
15 QPSK 12SCO0 -59.08 -3.90 -62.98 -50.00 -12.98 Pass

B255 M CH 1643.5MHz Discrete
Measured Measured
(iﬁf) Modulation | SC Setting Cosglligm 8%;?) \IIE;EZ «d BI;;TktHz) A(Iaig;it Test Result
(dBm/30kHz) (dBm/30kHz)

3.75 BPSK 1SCO0 -58.96 -3.90 -62.86 -50.00 -12.86 Pass

3.75 BPSK 1SC47 -59.58 -3.90 -63.48 -50.00 -13.48 Pass

3.75 QPSK 1SCO0 -59.53 -3.90 -63.43 -50.00 -13.43 Pass

3.75 QPSK 1SC47 -59.76 -3.90 -63.66 -50.00 -13.66 Pass
15 BPSK 1SCO0 -59.96 -3.90 -63.86 -50.00 -13.86 Pass
15 BPSK 1SC11 -60.33 -3.90 -64.23 -50.00 -14.23 Pass
15 QPSK 1SCO0 -59.80 -3.90 -63.70 -50.00 -13.70 Pass
15 QPSK 1SC11 -60.08 -3.90 -63.98 -50.00 -13.98 Pass
15 QPSK 3SCO0 -59.77 -3.90 -63.67 -50.00 -13.67 Pass
15 QPSK 3SC9 -59.70 -3.90 -63.60 -50.00 -13.60 Pass
15 QPSK 6SCO -60.15 -3.90 -64.05 -50.00 -14.05 Pass
15 QPSK 6SC6 -59.97 -3.90 -63.87 -50.00 -13.87 Pass
15 QPSK 12SCO0 -59.97 -3.90 -63.87 -50.00 -13.87 Pass
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N0919I

B255 H CH 1660.4MHz Discrete

Measured Measured
(ﬁﬁf) Modulation | SC Setting Cocglt(:ed 8‘23 \I/E";I\ﬁjz «d BLni:PktHz) A(I(_jiér;it Test Result
(dBm/30kHz) (dBm/30kHz)

3.75 BPSK 1SCO -59.36 -3.90 -63.26 -50.00 -13.26 Pass

3.75 BPSK 1SC47 -60.21 -3.90 -64.11 -50.00 -14.11 Pass

3.75 QPSK 1SCO0 -59.36 -3.90 -63.26 -50.00 -13.26 Pass

3.75 QPSK 1SC47 -59.01 -3.90 -62.91 -50.00 -12.91 Pass
15 BPSK 1SCO0 -59.20 -3.90 -63.10 -50.00 -13.10 Pass
15 BPSK 1sC11 -60.12 -3.90 -64.02 -50.00 -14.02 Pass
15 QPSK 1SCO0 -59.20 -3.90 -63.10 -50.00 -13.10 Pass
15 QPSK 1Sc11 -58.62 -3.90 -62.52 -50.00 -12.52 Pass
15 QPSK 3SCo -58.62 -3.90 -62.52 -50.00 -12.52 Pass
15 QPSK 3SC9 -59.73 -3.90 -63.63 -50.00 -13.63 Pass
15 QPSK 6SCO -59.79 -3.90 -63.69 -50.00 -13.69 Pass
15 QPSK 6SC6 -59.94 -3.90 -63.84 -50.00 -13.84 Pass
15 QPSK 12SCo -59.19 -3.90 -63.09 -50.00 -13.09 Pass

Remark: The RBW is set to 30 kHz initially. If the result of the RBW 30 kHz fails, then the plot will be zoomed

in on the frequency with the worst signal, and the RBW will be set to 1 kHz.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N0919I

Band 255 SCS 3.75kHz

BPSK

Lowest Channel / 1SCO Broadband

Lowest Channel / 1SC47 Broadband

Spectrum

Spectrum
Ref Level 0.00 dBm__Offset 12,66 Mode_Auto Sweep Ref Level 0.00 dém__Offset 12.68 db Mode_Auto Sweep
@1 Max
Limit gheck PABS Limit §heck PABS
Line _$PURIOUS_) INE_ABS. PABS Line _$PURIOUS_) INE_ABS PARS
-10 -10
-20 20
a0 d 30 d
SPURIOUS_LINE_ABS, S_LINE_ABS,
-50 -50
-60 -60
70 di 70 di
-0 d -0 d
90 d 90 d
Start 1.559 GHz 202 pts Stop 1.61 GHz Start 1.559 GHz 202 pts SlaE 1.61 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit | Rangelow | Rangeup | RBW. | Frequenc | Powerabs | ALimit |
1.550 GHz 1,605 GHz 1,000 MHz 1.60477 GHz -53.16 dBm -13.16 dB 1.550 GHz 1,605 GHz 1.000 MHz 1.58382 GHz -53.55 dam -13.55 dB
1.605 GHz 1.610 GHz 1.000 MHz 1.60502 GHz -55.15 dBém -15.26 d8 1.605 GH2 1.610 GHz 1.000 MH2 1.60502 GHz -55.18 d8m -15.30 d&
T
( )i T Heasurna.. WRRLIID Wl i [ D) T Neasurina...

Middle Channel / 1SCO Broadband

Middle Channel / 1SC47 Broadband

Spectrum

&

Ref Level 0.00 dém__ Offset 12.68 dB Mode Auto Sweep

Limit ¢heck PABS

Line _§PURIOUS_) INE_ABS PARS
-10
-20 df £
30 di

Spectrum
Ref Level 0.00 dBm

Offset 12.68 di Mode _Auto Sweep

Limit §heck PAFS
Line _$PURIOUS_)INE_ABS PABS
-10
-20
.30 di

L L

-s0 50

-60d -60

-70d -70 di

-80 di -80 di

-90 -90

Start 1.559 GHz 202 pts Stop 1.61 GHz Start 1.559 GHz 202 pts Stop 1.61 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW. | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequenc: | PpoweraAbs | ALimit |
1,556 GHz 1.605 GHz 1.000 MHz 1.50293 GHz -52.89 dém -12.89 d8 1,556 GHz 1.605 GHz 1.000 MHz 1.60204 GHz -52.98 dBm -12.98 dB
1.605 GHz 1.610 GHz 1,000 MHz 1.60502 GHz -55.13 dém -15.25 dB 1.605 GHz 1.610 GHz 1.000 MHz 1.60502 GHz -55.17 dBm -15.20 dB.
i T Measuring.. & T ee 4 L I ] Measuring.. e

Highest Channel / 1SCO Broadband

Highest Channel / 1SC47 Broadband

Spectrum

(=)

Spectrum
Ref Level 0.00 dem

Offset 12,68 d Mode _&uto Sweep

Ref Level 0.00 dBm __ Offset 12.68 dB Mode Auto Sweep
@1 Max @1 Max
Limit ¢heck PABS Limit gheck PABS
Line _§PURIOUS_)L INE_ABS PABS Line _$PURIOUS_) INE_ABS PABS
-10
20 20
=30 di 30 d
SPURIOUS_LINE_ABS,
-50 di -50 di
-60 -60
=70 di 70 dif
-80 -80
-90 di -90
Start 1.559 GHz 202 pts Stop 1.61 GHz Start 1.559 GHz 202 pts Stop 1.61 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | _PowerAbs |  Atimit | Rangelow | RangeUp | RBW | Frequenc | _Powerabs |  Alimit |
1.559 GHz 1.605 GHz 1.000 MHz 1.57562 GHz -53.93 dém -13.93 d8 1.559 GHz 1.605 GHz 1.000 MHz 1.58154 GHz -53.89 dém -13.89 d&
1.605 GHz 1.610 GHz 1.000 MHz 1.60507 GHz -55.09 dBm -15.45 dB 1.605 GHz 1.610 GHz 1.000 MHz 1.60502 GHz -54.98 dBm -15.09 dB
— —_— —
K | Measuring... Wi ||||= [ 4 L J{ ] Measuring... QAN [ 4
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N0919I

Lowest Channel / 1SCO Discrete

Lowest Channel / 1SC47 Discrete

Spectrum Spectrum
Ref Level 0.00 dém__Offset 12.68 de Mode Sweep Ref Level 0.00 dém__Offset 12.68 de Mode Sweep
Limit §heck PAFS Limit §heck PAFS
Line _$PURIOUS_)INE_ABS. PAES Line _$PURIOUS_)INE_ABS. PAES
-10 -10
-20d -20d
/ /
-30 df 7 -30 df 7
-40 di -40 di
A A
LINE_ABS
g i o h TP v e | 3K Ve PRI e e " Tk ) A
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequenc:! | __Powerabs | Alimit | Rangelow | Rangeup | RBW | Frequenc! | __Powerabs | Alimit |
1,556 GHz 1.605 GHz 30,000 kHz 1.57114 GHz -59.35 dBm -9.35 d8 1,556 GHz 1.605 GHz 30,000 kHz 1.50100 GHz -59.88 dém -9.88 dB
1.605 GHz 1.610 GHz 30.000 kHz 1.60525 GHz -60.73 d8m -11.92 d8 1.605 GHz 1.610 GHz 30.000 kHz 1.60504 GHz -62.58 dém -12.76 dB.
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Middle Channel / 1SCO Discrete

Middle Channel / 1SC47 Discrete
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Spectrum Spectrum
Ref Level 0.00 dém__Offset 12,66 dB Mode Sweep Ref Level 0.00 dém__Offset 12,66 dB Mode Sweep
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequenc | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
1.550 GHz 1.605 GHz 30,000 kHz 1.56459 GHz -58.96 dém -8.96 db 1.550 GHz 1.605 GHz 30,000 kHz 1.57006 GHz -59.58 dém -9.58 dB
1.605 GHz 1,610 GHz 30.000 kHz 1.60502 GHz -61.40 d8m -11.51d8 1.605 GHz 1,610 GHz 30.000 kHz 1.60505 GHz -62.22 d8m -12.47 dB
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Highest Channel / 1SCO Discrete

Highest Channel / 1SC47 Discrete

Spectrum Spectrum
Ref Level 0.00 dém  Offset 12.68 dB Mode Sweep Ref Level 0.00 dém  Offset 12.68 dB Mode Sweep
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Limit Gheck PAFS Limit gheck PARS
Line _$PURIOUS_) INE_ABS. PARS Line _$PURIOUS_) INE_ABS. PARS
20 20
/ /
-30 df ~ ~30 di 7
g g
-40 di -40 di
,/ ,/
LINE_Al LINE_ABS,
FRETTN W WTIT ey b e Iy S PR Y TP n n L L " " e e
¥ "
70d
-80 -80
o0 d o0 d
Start 1.559 GHz 3400 pts Stop 1.61 GHz Start 1.559 GHz 3400 pts Stop 1.61 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequenc | _PowerAbs | Atimit | Rangelow | Rangeup | RBW | Frequenc | _Powerabs |  Alimit |
1.550 GHz 1,605 GHz 30,000 kHz 1.58368 GHz -59.36 dBm -.36 db 1.550 GHz 1,605 GHz 30,000 kHz 1.58594 GHz -60.21 dBm -10.21 d8
1.605 GHz 1,610 GHz 30.000 kHz 1.60502 GHz -61.74 d8m -11.85 dB 1.605 GHz 1,610 GHz 30.000 kHz 1.60508 GHz -61.36 dam -11.75 dB
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